

Bulk Sample
Test Certificate

Customer: International Scientific Group Ltd	Order Number: n/a
Customer Address: Karoo Close, Bexwell Business Park, Bexwell, Norfolk, PE38 9GA	
Site Address: ISG Ltd, Bexwell Business Park, Bexwell, Norfolk, PE38 9GA	
Sample/s Taken By: International Scientific Group Ltd	Report Number: J012077
No of Samples: 2	Report Issue Date: 07/09/2018
Technician's Name: Michelle Cooke	Date of Analysis: 07/09/2018
Location where laboratory analysis completed: Norfolk	

SAMPLE No.	CLIENT REF. Number	SAMPLE DETAILS	ASBESTOS TYPE(S) PRESENT
1	BS026363	Sample Gauze Wire For Asbestos Testing	N.A.D.I.S
2	BS026364	Sample Calcium Silicate Mat For Asbestos Testing	N.A.D.I.S
		END	

KEY : N.A.D.I.S = NO ASBESTOS DETECTED IN SAMPLE

AUTHORISED SIGNATORY



NAME / POSITION Michelle Cooke - Lab Analyst

STATEMENT OF CERTIFICATION
This is to certify that analysis has been carried out to determine the presence of asbestos fibres using Polarised Light Microscopy and Dispersion Staining techniques. The in house methods used are UKAS accredited and in accordance with in house procedure TPD002 and the HSE HSG248, The analysts guide for sampling, analysis and clearance procedures, Appendix 2: 'Asbestos in bulk materials: Sampling and identification by polarised light microscopy' (PLM). When the Test Certificate indicates sample(s) taken by the customer, the following disclaimers apply: They are outside the scope of our UKAS accreditation for sampling. The customer provided all site address and sample details information. Anglian Environmental Solutions Ltd cannot accept responsibility for the accuracy of information provided by the customer or whether the sample(s) taken were representative of the material sampled.
BA007 VER3 27-OCT-16 QCM
ACCREDITED BY UKAS FOR ANALYSING FOR ASBESTOS WITHIN BULK MATERIALS